
POS NO. SPARE PART DESCRIPTION PCS ITEM NO.

Stop/Volume Control Valve - Rough G-8077 2216600

1 Cut-off valve body 1 2216620

2 Connector 1 set 1 5119900

3 Connector 2 set 1 5121900

4 Body sleeve 1 5119220

5 Ceramic head G3/4" -L 1 2072845

6 Connector 1 5119040

7 Cap 1 5119270

8 Extension head 1/2 1 2800190

9 Diverter cover 1 5119245

10 Hanger Bolt M6x80 2 5119105

11 Screw M4x80  ISO 2009 1 9903219

12 Key hex PN-ISO 2936-3 1 9919054

13 Diverter collar 1 5119255

14 Nut M6 -ISO 4032 -zinc plated 4 9901041

15 Expansion bolt 10x50 2 9903291

16 Screw M4x12 ISO4762 4 9903123

17 Dowel pin ISO2338 -3 h8 x20 -A1 1 9924110

18 OR 21,89x2,62 4 9916253


